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PO Box 1334

Fuwi, Postal Cods 112
Sukanale of Oman

T +9BE 2458 65093

F +368 2459 6769

laboratory.oman & ugrome.e

BLOCK TEST - REPORT

Information provided to the Laboratory

Contractar Modern House (Al-Madeena Cement Products) Raport Mo * [MET.TBHE-A17
Client . Ministry of Commarca & Industry Regort Defe: 16402007
Consuffant ¢ NP

Project Block Factory

Bampde description B Solld Blocks Samplng Date LR biihg
Sampie ifentification P Sampling Mothad NP
SowredBndor Rpdern House Bample Certificate @ NP
Locatian Lizukh Cenificate proviaed ;NP
Sampled by Contraglor Lothio. ;P
Sanmie brought in by Canlractor LotSfre : WP

Test method BS 6073 Parl 21901 - Appendn B AMD 4508-84 Sample size ¢ (13Mag) 8

Fage tof 1

Pisdt: A At et HOITTYET 0K Pt [0 L

Laboratory Information

PO Box 1334

Ruwl, Posial Code 112
Sultansta of Oman

T 4968 2459 6683

F +B6E 2452 6763

|aborstory.omanEfugrome.com

BLOCK TEST - REPORT

Information provided to the Laboratory

Pagetaf 1

Confwactar Modern House (Al-Madeena Cement Products) Fepot Mo, MCT.78416-2117

Cifant . Ministry of Commerce & Industry Rgport Date: 15402017

Consulant 1 NP

Brojact Block Factory

Savnye oescrintion & Hallow Blosks Samplng Date ;10102017

Searmip enifcation MNP Sampig Method = NP

Saurevendor Medem Houze Sampls Cerifivale : WP

Locstion Lizukh Cartificate provided 1 NIF

Sammad by Cantractar LMo, ¢ NIP

Sample browught in By Corilractar Lot Size NP

Tast mathod BS B0 Part 2 1081 : Appendix B, AMD 308-B4 Sample fire: l!m! g
i P (il inlarmatis i rmded ) Lt

Labatatory infermation

Date samgpie racshed 10.10.2017 FME Project Ref.in - MLATEE

Daie test stwvled 10102017 FME Schedufe No. @ MOT 1078418

Oale test conmised 11.40.2017 FME Sampra o, © 1THZ14E1-10

Test mathods Tosted by - 1BMJ SAD

Compressive Sirength
Diamansion :

B56073 - Part 2 1081 - Apperds &, AMD 4508-84
BSED7I  Partl 1081 Appendix A, AMO 4462-84
BS 6073 Part 1 - Appendix A 1081-84 CLA 1.2, A13 8 A4
it R e o st

Date sample mosived 10,10,2017 FME Froject Ref o - ML1T8S
Date tast starad 10902017 FME Schedise No. - MCT. 1078418
Date tast compéted 111020497 FME Sampla Mo+ 171 2140A%-10
Tes! maihods ! Tastod by : BM 1 SAD
Campressive Strengtn @ 83 6073 Part2: 1881 - Appendkc B, AMD 450834
Diamension = BS 6073 Part 1 1081, Appendis A, AMD 445284
Tesl meffhiod wanation B5 6073 Part1 ; Appendis A 1981-84 GL A2, A13BATS
Plote: M rdeates tfarialsd 201 anokeatis.
Teat Raosult
SampleRef. | L | T | H |Max Load (kN)| Strangth (Nimm®}
&1 a0 | 190 | 188 1713 231
b A2 390 | 180 | 188 1685 227
% A3 380 | 180 | 194 1738 235
3 & A 360 | 120 | 128 1444 0.5
H.L D A5 3o0 | 190 | 188 1572 Al
= § a6 3a0 | 190 | 187 1831 223
-_1 = A7 a0 [ 180 | 187 1310 177
E AB 390 | 130 [ 188 1671 228
;; = A3 a0 | 190 | 188 1484 20.0
- o
a = A10 g0 | 100 | 188 15716 265
1 g At 390 | 190 ] 188 1870 204
2 B a2 300 | 160 | 185 1454 202
,-i = A3 3an | 190 | 188 1510 217
= | Average Compressive § 21.3
Specifiad comprush.:;‘:ﬁmn'm \ -
e

Sl %@
S e P.T. SAHADEVAN

T & PanramLLE, Can
MmmdﬂmmmnmwpﬂMu
Fugse Grous of stmponies wth nfies i o ha ond

Taat Rocult
Pn ple Ref. L T H IMax. Load (kM| Strength (Nimm®}
B1 300 [ 190 | 186 Ta2 10.7
B2 390 | 190 | 186 794 10.7
B3 390 | 190 | 128 1048 141
B4 380 | 100) 186 891 12.0
BS ae0 | 180 | 188 508, 12.3
BB 340 [ 180 ) 188 &7 1.8
By 360 | 120 | 186 859 121
BB 3g0 | 160 | 168 534 128
BY a0 | 190 | 188 &14 1.0
B0 390 | 190 | 186 o2 122
B11 380 | 150 | 188 824 111
Bi2 agn | 190 | 186 895 121
B3 390 | 190 | 186 908 122
[average Compressive Strangth (Nimm®) 12.0
Specified Compressive
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Ruwi, Postal Code 112
Sultanate of Oman
T +868 2450 6503
F +8BA 2459 6763
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COMPRESSIVE STRENGTH OF CONCRETE PAVING BLOCKS - TEST REFORT Magal 54
Information provided to the Laboratory:
Conlracior & Alatina Camant Repart No.* MCT.78554-1117
Giient © JUULE Jdohn Report Dale | 26.40.2017
Gansiant 1 NP
Project i Bhock Factory
Sarmple description Imeriack Thes (Gl Sampiig Date 24102017 (10:30)
Block wovk size GOmm Thicknaes Sampling Time NP
Samnple denlifivation NP Samping Merhot NP
Source NP Sandar ho. NP
Lecatian Lizukh Type of test Ll
Froducition dafe MNP Colour B =
Piof he: NP Arwa o NP
Fampladd by Canlraciot Lat o i)
Sample brought iy Conractor Lot Giza we
Tt o BSETITPL . 19683 Amn AGB Sample siz : BOmm
Hore: R ek inferaibion nod prosdad o Lat
Laboratory Infarmation
Date: racaived 4102017 FME Project Raf . | mL25J6
Date Tasl slarted 24.10,2017 FME Request No. | MGT 1070554
Data Tast comypiplod 25102017 FME Sstmmprle No, A7A2B2IAT-4
Test Methoat BS 6717: Part 1:1883 A & & B Tasted by :SAD
Ters! Mo vasiation Nane Vigrifipd by o PT
ik Wk Size Brmm thick
R0 WO A0S AtfOneaten ol agelati
Result
Sampie Pion v | Lo’ Fniurg Sirongih Sampe Pianaras | Losd Faiue Strengdh
i firen’ ) i) [n®) i {mm) it fagmm ®
171 28241 15450 i )
1T 20E A2 1546 was i)
| ohteas ] ugues 23 2
1744202 A4 1E450 912 E. 5D

Avarage Campressive Strenglh (based an average of 18 specimens), Mmin® © -

PO Box 1334
RAuwi, Postal Code 112
Sultanate of Oman
T +96B 24508 B593
F +968 2458 6769
laboratory. fugrome, com
COMPRESSIVE STREWGTH OF CONCRETE PAVING BLOCKS - TEST REPORT Pogat 28
ided to the La y:
Contractor 5 Al-Madina Gement Report Mo MCT.78584-217
Chiant 2 JWUG Jahn Reparf Dake | 26.10,2017
Coweuftant & NP
Project i Block Factery
Sampla dascription nierkack Ties [Reciangular) Sampling Dafg 24902017 (10:30)
Block wark size Bimm Thickness Sampling Time: NP
Sample ianfifcation | ji Sampling Method P
Souze e Sandar Mo P
Location ¢ Lk Type of fast NP
Preduction dule NP Colur . Gray
Plot No. N Araa Na. NP
Smmpind by Coniractor Lot o - NP
Bmmple ought by © Contracter foriie i
Test melfod ¢ BSETI7PL1 1885 A AGE Sl sz : BOmm

Aosa! PP ISl RROR infarmanion oot previdod io Lab

Laboratory Information

Dafe received 24102017 FME Projest Rol - L2535
Data Tas! shared 24.10.2017 FME Aequas! No.  TWCT 1078554
Date Tael completed 250,207 FME Sanmie Mo, 171 2E2IB1-4
Tosl Malhiod BS 6717 Pant 11063 Annx A6 B Tasiad by 1 BAD
Test Merhod varGtion Nore Vierified by % PT
Biock Wi Sim BOmm thick
Neri: WA indcaes Mfonation so1 apslside
Rosult
Sammie Panama: | Load Faile Strefth Sampie Hanama | Load Failim Shrmrgth
e 8 i) i) i fmm*) [l hmm® )
11r1282.81 10701 L 50
11in282.02 1870 B il
it e 20000 5.2 50
12824 20000 it} )

Average Compressive Strength (based an svarage of 16 spocimens), Nmm® © -

Furines LLG, AsTa

mm
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